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Prifbericht-Nr.: 89215785.01br Auftrags-Nr.: 43328 Seite 1 von 14
Test Report No.: Order No.: Page 1 of 14
Kunden-Referenz-Nr.: 4501064354 Auftragsdatum: 03.09.2019

Client Reference No.: Order date:

Auftraggeber: Forbo-Novilon B.V., De Holwert 12, 7741 KC COEVORDEN, The Netherlands

Client:

Prifgegenstand: Resilient floor covering

Test item:

Bezeichnung / Typ-Nr.: Enduro click 0.30
Identification / Type No.:

Auftrags-Inhalt: Determination of burning behaviour
Order content:

Prafgrundlage: EN 13501-1:2007+ A1:2009

Test specification: Classification of burning behaviour

Test methods: Ignitability of products subjected to direct impingement of flame
(EN ISO 11925-2:2010/C1:2011) and determination of the burning behaviour using a
radiant heat source (EN 1SO 9239-1:2010)

Wareneingangsdatum: 04.09.2019
Date of receipt:

Priafmuster-Nr.: MT19-43328.01

Test sample No.:

Prifzeitraum: 04.09.2019 - 08.10.2019
Testing period:

Ort der Prifung: Westervoortsedijk 73,

Place of testing: 6827 AV Arnhem, Netherlands
Priflaboratorium: TUV Rheinland Nederland B.V
Testing laboratory:

Prifergebnis*: Siehe Sonstiges / See Other
Test result*:

gepruft von / tested by: kontrolliert von / reviewed by: /‘)A {

09.10.2019 M.A. van de Vlekkert / / 09.10.2019 R. Boerboom

Datum Name / Stellung - Unterschrift Datum Name / Stellung Unterschrift
Date Name / Position Signature Date Name / Position Signature
Sonstiges / Other: Test result: See clause 4 on page 5.
Zustand des Priifgegenstandes bei Anlieferung: Prifmuster vollstandig und unbeschadigt
Condition of the test item at delivery: Test item complete and undamaged
* Legende: 1 = sehr gut 2 =gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
P(ass) = entspricht 0.g. Prufgrundlage(n) F(ail) = entspricht nicht o.g. Prifgrundlage(n) N/A = nicht anwendbar ~ N/T = nicht getestet
Legend: 1 = very good 2 = good 3 = satisfactory 4 = sufficient 5 = poor
P(ass) = passed a.m. test specification(s)  F(ail) = failed a.m. test specification(s) N/A = not applicable N/T = not tested

Dieser Prifbericht bezieht sich nur auf das o.g. Prifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be

duplicated in extracts. This test report does not entitle to carry any test mark.
W0

TOV Rheinland Nederland B.V. - Westervoortsedijk 73 - NL -6827 AV Arnhem - Tel.: +31 88 888 7 888 - Fax: +31 88 888 7 879
Mail: info@nl.tuv.com - Web: www.tuv.com/nl
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Liste der verwendeten Priufmittel
List of used test equipment

Prifmittel
Test equipment

Priafmittel-Nr. / ID-Nr.
Equipment No. / ID-No.

Néachste Kalibrierung
Next calibration

Flooring Radiant Panel A00929 11.12.2019
Anemometer A01989 26.09.2020
Scales A00769 14.09.2020
Thickness gauge A00904 10.01.2020
Metal ruler 1 A01759 12.12.2019
Metal ruler 2 A01558 13.01.2020
Metal ruler 3 A01567 21.01.2020
Vertical ignitability test cabinet A01576 N/A
Stopwatch A01699 11.12.2020
Metal reference plate A00813 12.12.2019
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Produktbeschreibung
Product description

Product identity

Enduro click 0.30*

Total thickness (mm)

4.00*

Product type

Heterogeneous PVC floor
covering*

Top layer (mm)

0.30*

* applicants declaration

Figure 1, Picture of the received sample (surface)

Figure 2, Picture of the received sample (back)
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
1 Construction data (indicative) of the product obtained by the testlaboratory after pre-
conditioning
01-4.3-P.02-322-WI01
Test condition 23 £ 2°C and 50 * 4% relative humidity
Pre conditioning, duration = 48 h & until constant mass is achieved
Total thickness (mm) 4.4
Total mass (g/m?) 6590
Density (kg/m?3) 1494
Note: the determined construction data are used for determination of constant mass, the used testmethod is not in accordance
with the determination of construction data according the specification standard. Therefore the testresults should be handled as
indicative.
2 Ignitability of products subjected to direct impingement of flame

EN I1SO 11925-2:2010/C1:2011

Date of testing

30.09.2019

Pre-conditioning, climate

23 £ 2°C and 50 * 4% relative humidity

Pre-conditioning, duration

2 48 h & until constant mass is achieved

Description of substrate

Fibre cement board, thickness 8 £ 2 mm,

density 1800 + 200 kg/m?3 conforming to
EN 13238:2010

Flame application Surface

Flame application time (s) 15

Requirements according EN 13501-1:2007+A1:2009 See clause 5

Test result(s)

Orientation Length Width

Test sample 1 2 3 1 2 3
Ignition of the sample Yes | Yes | Yes | Yes | Yes | Yes
Flame tip reached 150 mm above the application point No No No No No No
150 mm above he application point &) | NA | NIA | NIA | NIA | NIA | NA
Extent of damaged area, length (mm) 29 28 32 23 29 25
Extent of damaged area, width (mm) 12 12 11 10 11 12
Material melts Yes | Yes | Yes | Yes | Yes | Yes
Shrinks away from flame without being ignited No No No No No No
After glowing No No No No No No
Flaming droplets/particles which caused ignition of filter No No No No No No

paper
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Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
3 Determination of the burning behaviour using a radiant heat source
EN 1SO 9239-1:2010
Date of testing 07.10.2019 & 08.10.2019
Pre-conditioning, climate 23 = 2°C and 50 * 4% relative humidity
Pre-conditioning, duration = 48 h & until constant mass is achieved
Description of substrate Fibre cement board, thickness 8 + 2 mm,
density 1800 + 200 kg/m? conforming to EN
13238:2010
Fixing method None, samples are tested loose laid on the
substrate
Requirements according EN 13501-1:2007+ A1:2009 See clause 5
Test result(s)
Test sample 1 2 3 4 Mean
Orientation (Length: 1, Width: T) ? T ? i 1
Flame spread (cm) 16 14 15 13 15
CHF / HF-30 (kW/m?) 9.9 10.1 10.0 10.2 10.0
Maximum light attenuation (%) 135 11.2 13.4 12.0 13.0
Smoke production (%.min) 64 54 70 53 62
Observations:
Specimen 1, 2, 3 and 4: Flashing, transitory- or sustained flaming are observed.
Specimen 1, 2, 3 and 4: Extinguished naturally before the end of the test duration.
4 Classification of burning behaviour
EN 13501-1:2007+A1:2009
The product, Enduro click 0.30 in relation to its reaction to fire behaviour is classified: B
The additional classification in relation to smoke production is: sl

Reaction to fire classification : By —s1

Field of application

- As afloor covering in accordance with the nominal product parameters given on page 3.

- On end use substrates of classes Al and A2-s1,d0 according to EN 13238:2010.

Statements

- This document does not represent type approval or certification of the product.
- The test results only relate to the behaviour of the test specimens of the examined product
under the -particular conditions of the test in laboratory conditions; they are not intended to be

the sole criterion for assessing the potential fire hazard of the product in use.

- The validity of this report will expire directly after alterations or modifications of the examined

product (combination)(s) and/or the criteria.
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
5 Potential classes of reaction to fire performance for floorings

EN 13501-1:2007+A1:2009

Class Test method(s) Classification criteria Additional classifications
EN SO 11822 AT <30 °C; and
and Am £ 50 %; and -
tr= 0 (i.e. no sustained flaming)
Als EN ISO 1716 PCS < 2.0 MJ/kg @ and
PCS <2.0 MJ/m2¥ and i
PCS <1.4 MJ/m? ¢ and
PCS < 2.0 MJ/kg ¢
EN1SO 11822 AT <50 °C and
or Am <50 % and -
t<20s
A2 EN ISO 1716 PCS < 3.0 MJ/kg 2 and
f and PCS <£4.0 MJ/m2% and i
PCS <4.0 MJ/m? ¢ and
PCS < 3.0 MJ/kg ¢
EN ISO 9239-1 ¢ CHF = 8.0 kW/m? Smoke production 9
EN ISO 9239-1 ¢ CHF = 8.0 kW/m? Smoke production ¢
B and
! EN ISO 11925-2 " | Fs < 150 mm within 20 s -
Exposure =15 s
EN ISO 9239-1 ¢ CHF = 4.5 kW/m? Smoke production 9
c and
! EN ISO 11925-2 " | Fs < 150 mm within 20 s -
Exposure =15 s
EN ISO 9239-1 ¢ CHF = 3.0 kW/m? Smoke production 9
D and
! EN ISO 11925-2 1 | Fs < 150 mm within 20 s ]
Exposure =15 s
ENISO 11925-2 h: | Fs <150 mm within 20 s
E — B
Exposure =15 s
F No performance determined

- o a o T

For homogeneous products and substantial components of non-homogeneous products.

For any external non-substantial component of non-homogeneous products.

For any internal non-substantial component of non-homogeneous products.

For the product as a whole.

Test duration = 30 min.

Critical flux is defined as the radiant flux at which the flame extinguishes or the radiant flux after a test period of 30 min,
whichever is the lower (i.e. the flux corresponding with the furthest extent of spread of flame).

s1 = Smoke < 750 % minutes;

s2 =not s1.

Under conditions of surface flame attack and, if appropriate to the end use application of the product, edge flame
attack.
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
6 Flooring Radiant Panel Single Specimen Report

Bupant produced with the Fire Tusting Lechmmdogy FRIMSof software

rE

Flooring Radiant Panel Single Specimer Repor

Standard
Laboratory
Sponsor
Date of test

Specimen description
Test name
File name
Test number in series

Flux calibration file name

Thickness {mm)
Density (kg/m®)

I'est duration

Substrate used?
Substrate

Fixing method
Conditioned?
(__a{)ndttinrljng temp, (°C)
Conditioning RH (%)

Test Results

Time to ignition
Time to flameout
Extent of burning {mm)

HF-10 (kW/m?)
HF-20 (kW/m?)

Critical lux at extinguishment (kW/m?)

CEN TS0 9230-1:2010
S TUY Rheinland Nederland B,V
- Forbo Flooring 89215785

Oet. 07 2019

Endure Click 0.30 MT19-4332% 01
#Prod 1
DAFRPFILES\IO 00009 C8Y

o4

. C\FRPSOFT2 9A\CALIB'FLX 19002 C5v

4.4

- 1494

12 minutes 09 seconds (729 5)
Yes
Calcium silicate

- nomne

Yes
23
20

: 2 minutes 05 seconds {125 5)
: 12 minutes 05 seconds (725 5)
2 160
L]
1012
Mot calculated (test duration < 20 =emy e

HF-30 (kWim?) _ : Not calculated (test duration = 30 ming es
Flame spread at 10 minutes (mum) 140

Flame spread at 20 minutes (mm) - Mot measured

Flame spread at 30 minutes ([ Mot measured

]’u_e,nk light atienuation (%) 13.54

Time to peak light attenuation : 3 minutes 12 seconds {192 )

Total integrated smoke (% min) (644 o

Potential classification : AZ(AYB(M)

Smoke production classification : sl

These rusales relate anby b the behnviour of the speeamena of the product under the particular conditions 21 teut: thay .

intenuded ton b the sole criterion fos assessing the polential fire hazard of the produet m uze
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Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation

100
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Transmission/Atlenuation %)
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=

Test name
File name

Posifioa (mm)
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110

| Exih]

210

240
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Il

410

A

Comments

['lsese resy
intended o

Hoport produced with the Fir & Tigsling Techs

#Proed

Time (5) Flus (k%m%  Qsh (MM Position {mum)
3455

11
442

]

Specimen extinguished naturally

clale omly 1o the behaviour of
be the sole critemon for assessing fle pulential fir

oy FRPSof soffware

5.0

t DAFRPFILESS100009 CSV

Smoke Graph

A

L b SRR g

s
Time (min)

10.0 ET

Rake Results

50037

0.085

the specimens of the product under the particular conditions - -

510

560 - Tl
G100 - 13
G660 ?
Tl 1.8
Todl |
BI0 - 1.4
HED 1.2
P - 1.0

e hazard af the product m use

15

Time (s} Flux ckWar=y opel (141G
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation

Rt prochuied with 1l Firg Testing Techialagy FRFSoft slbware

Flooring Radiant Panel Single Specimen Report

Standard EN IS0 9239-1:2010
Laboratory TUV Rheinland Nederland B.V,
Sponsor Forbo Flooring 89215783

Date of test cOet. 07 2019

Specimen description Endura Click 0.30 MT19-43328 .01

Test name D #Cross 2
File name DAFRPFILESVIOI00010.C8Y
Test number in series !

Flux calibration file name  : CA\FRPSOFT2 SAVCALIBFLX19002.08Y

Thickness (mm) 4.4

Density (kg/m?) 1494

l'est duration 12 minutes 32 seconds {752 s)
Substrate used? Yes

Substrate Calcium silicate

Fixing method none

Conditioned? “Yes

Conditioning temp. (*C) 123

Conditioning RH (%) 50

Test Results

Time to ignition
Time to lameout

2 minutes 04 seconds (124 5)
12 minutes 28 seconds (748 5)

Extent of burning (mm) 140
Critical flux at extinguishment (k'W/m?) 1012
HF-10 (kW/nv) 10,45

HF-20 {kW/m?) . Not calculated (test duration = 20 s e
HE-30 {kW/m*) : Not calculated (test duration = 30 i e
Flame spread at 10 minutes {mm) 110

Flame spread at 20 minutes (mm) Mot measured

Flame spread ai 30 minutes (mm) Not measured

Peak light attenuation (%) 11.21

Time to peak light attenuation 3 munutes 08 seconds (188 g)
Total integrated smake (% min) ©5375

Potential elassification : AZ(MYB()

Smoke production elassification 15l

Thesie results relaie andy 1o the behaviour of the spocrmens of the preduct wnder the porticalar conditons 4 the st 6 = a
inlended io be the sole erigenon Gor H!iﬁr-txin;,' the potertial fire lasrd ﬂ;hui.,m"._-l in use
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung

Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation

Buport producid with the Fine Tusting Technalogy FRPSof soffware

Smoke Graph
100

80
60|
40,

20

Transmission/Attenuation (%)

..)“'a\..\_a
e Vit i

[ W— e =

0.0 25 5.0 1 " 100
Time {min)

e

V, N e

Test name - #Cross 2
File name - DAFRPFILES\1910001 0.8V

Rake Results

Pozitiom (mm)  Time (s] Flux (KWim?) Cab (MIim™)  Powition {mm)

ctschisd B B 1l siks wertheriomn s ) . - h
Il by b flse soke crterion fior sssesing the potentinl fire hazand of the prodsct n use

ikWir T ek ks

Time {5y Flux

&l W40 1] 3 510 16
1 5749 1004 6051 560 3.0
[L&H] 99 [ [4] 3%
210 - a2 : 660 - 21
2600 82 T T X
310 73 - T 1.6
kol . .1 Ki 1.4
410 - 5.1 Be0 - 1.2
A . 910 1.0

Comments

Specimen extinguished naturally

These results relade only to the behavioar of the specimens af the product under the particular condition
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Standard
Laboratory
Sponsor
Date of test

Specimen description
Test name

File name

Test number in series

Flux calibration file name

Thickness (mm)
Density (kg/m?)

Test duration

Substrate used?
Substrate

Fixing method
Conditioned?
Conditioning temp. ()
Conditioning RH (%)

Test Results

Time 1o ignition
Time 1o lameout
Extent of burning (mm)

HF-10 (kW/in?)
HF-20 (KW/m?2)
HE-30 (kW/m?}

Critical Ml at extinguishment (kW/m?)

Rispont prowkaced with the Fire Testing Technology FRI'Soft software P
Flooring Radiant Panel Single Specimen Repoy-i

(EN IS0 9239-1:2010

TUY Bheinland Nederland B.V
Forbo Flooring 89215785
Ot 0% 2010

' Enduro Click .30 MT19-43328 01

#Prod 3
DAFRPFILES\ 9100018 C5Y
4

t CAFRPSOFT2 9AVCALIB\FLX 19002 SV

4.4

D149

12 minutes 04 seconds (724 5)
Yes
Calcium silicate

none
“Yes

23

D50

2 minutes 02 seconds {122 5]
12 minutes 02 seconds (7272 5}
150
S 10001
1012
- Not caleulated (test duration = 20 = a0 £
Not caleulated (test duration <= 30 e

Flame spread at 10 minutes {mm)
Flame spread at 20 minutes (i)
Flame spread at 30 minutes (mm)
Peak light attenuation (34)

Time to peak light attenuation
Total integrated smoke (% min}

Potential classification
Smoke production classification

140
Mot measured

- Mot measured

13.43
3 minutes {300 g)
69,73

P AL(NYB(M)
HE

These resulis relate aidy 1o the behaviaur of the specimens ol e produet under fhe particular concitions " 1F= <r i
interuded 1o by the sl eriterion for aseeasing the potential fire hazard o the prodisel in yee
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Clause

Anforderungen - Priifungen / Requirements - Tests

Measuring results - Remarks | Evaluation

Hepont prodwced wiih the F 7 Testing Technology FRPSall software

Smoke Graph

100
— 80
#
=
E |
£ &0
=1
3
g
=
= 40
s |
u
I
§ 20
E
g \
£ wal
e
0.0 25 5.0 75
Time (min)

#Prod 3
CDAFRPFILES\I910001 5 C8V

Test name
File name

Rake Resulis

Povsztion ¢ mm) Tone (30 Flux (kW m™ Osh [ MLim®

Pogition (mam)

Time (s) Fiux (KW ok by

::Ii. 279 1.1 3000 510 - 15
110 154 10.4 4,744 S0 34
[Ie1 - 99 . Gl 23
20 @2 B ]
260 B2 :-I" 1
E . [ AL 1 K
:_.I- T3 Tl 3
360 i [ =10 | 4
4100 2l Bl | 2
4401 42 10 0
L 1
Commenis
Specimen extinguished naturally
These resulis relue o het ,
Hoit resllis rointe only to the behavigur of the specimens of the product under the particwar conditions o2 the et 1l
LR L LORNEII } Crlhn o

imibomidead 1o ke the sols oriterion for assessing, the podential fire hazard of the product i use
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Beport prodiaced with the Fing Testirg: Technalogy FRPSof slbware

Flooring Radiant Panel Single Specimer. Repor-

Standard
Laboratory
Sponsod
Date of Lest

Specimen description
Test name
File name
Test number in series

Flux calibration file name

Thickness (mm)
Density (kg/m®)

Test duration

Substrate used?
Substrate

Fixing methou
Conditioned?
Fﬂﬂd:lil]niﬂ__u temp. {°C)
Conditioning R (%4)

Test Resulis

Time to ignition
Time 1o flameaut
Extent of burning {mm)

HF-10 (kW/im?)

Critical flux at extinpuishment (EW/im?)

*EN IS0 9239-1:2010

TUY Rheinland Nedetland BV
Forbo Flooring 89215785
Oet. 08 2019

: Enduro Click 0,30 MT19-43328 01

#Prod 4
DAFRPFILES\19100019 CSY

o4

CAFRPSOFT2 9A\CALIB\FLX 19002.CKY

44
1494

* 12 minutes 06 seconds (726 )

Yy
Calcium silicate

. One

¥esg
23

kIl

2 minutes 04 seconds {724 5]
¢ 12 minutes 04 seconds (724 s)
130
B 0 e
10,23

HF-20 (kW/m?) : Not calculated (test duration = 20 moag e«
HF-30 (kW/m?) - Not calculated (test duration < 30 = ny.e;
Flame spread at 10 minutes (mm) 130

Flame spread at 20 minutes {tmm) Not measured

Flame spread at 30 minutes (mm) Mot measurad

Peak light attenuation (%) IR

Time to peak light attenuation : 2 mimutes 25 seconds {145 5)

Total integrated smoke {%.min) © 52,85

Potential classification L A2(MB(M)

Smoke production classification sl

Theess resulls refate ol to the bebavivar of The specimens of the prmdiset ander the particulsr condifions o bt a=t g

intended o bt sake crilerion for assesging the potential fire huand of the product in use
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EN 13501-1:2007+ A1:2009

Messergebnisse - Bemerkungen

Clause

Anforderungen - Priifungen / Requirements - Tests

Measuring results - Remarks

Bewertung

Evaluation

Rupeet produced will the

100
80|

&0

20

Transmission/dttenuation %)
=

Comments

Fare: Texling Jeclumlogy FRIPSoft software

Smoke Graph

Specimen extinguished naturally

Those results relie only b 1] o b b d; T Tire d puar i
Al ] bavionr ol the spccrmens of the duel under the & .
mbendad 1o be o ¥ 1 the product under the particular coneition o

e saile eritesion for assessing tse potential fire hazard of the product in wse

[ e e e ey
0.0 25 5.0 7.5 100 125
Time (mirn)
Test name : #Prod 4
File name - [ '-.!-]tPJ"II.I-,}j-.I‘JI(]UG."F.CH‘&"
Rake Resulis
Postiion (oo Tiene (5) Flux kWi Qsb (MUm?  Position (mmn)  Time (53 Flux (KWim=) Gkl
_r-_:l o [§ A 166 5100 1
L &1 104 5319 it :
160 4.9 } 610 :
210 93 60 2 |
:"Il 8.2 - TI0 - 1.5
.;,II.,--I " - - T . 1.&
al ol =10 - 1
{10 ) I
1 5.1 - I
i) 4 :::|II: . o
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